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    Date： 2015/10/12                

TAIWAN WELD COOL CORP. 
 
 
The following merchandise was submitted & identified by the applicant as: 
Type of Product: 
Manufacturer/Vendor: 
Country of Origin: 
Labeled Age Grading: 
Requested Age Grading: 
Age group Applied in Testing: 

X-mini Push Bike  
X-ZONE 
Taiwan  
2 – 5 years old 
2 – 5 years old 
2 – 5 years old  

Date of Sample received: 
Testing period: 

2015/09/30 
2015/10/01 – 10/07 

 
We have tested the submitted sample(s) as requested and the following results were obtained: 
Test Requested: 
As per client’s request, for compliance with the Physical & Mechanical, Flammability requirements of 
ASTM F963-11 Standard Consumer Safety Specification on Toy Safety (Excluding clause 7) 
 
Results : 
Please refer to next page(s) 
 
Conclusion : 
The submitted samples comply with the requested test requirements.  

 
 
 
 

 
 

 
 
Signed for and on behalf of 
SGS Taiwan Ltd.  

                               
Iris Huang 
Asst. Manager 
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Test Results: 
As specified in ASTM F963-11 Standard Consumer Safety Specification on Toy Safety 
Clause Description Result 
4.1 Material** PASS 
4.2  Flammability PASS 
4.3.5 Heavy Elements N/C 

(See Note 1) 
4.6 Small Objects - 16 CFR 1501 PASS 
4.7 Accessible Edges - 16 CFR 1500.49 PASS 
4.8 Projection PASS 
4.9 Accessible Points - 16 CFR 1500.48 PASS 
4.11 Nails and Fasteners PASS 
4.12 Plastic Film PASS 
4.15 Stability and Over-Load Requirements PASS 
4.17 Wheels, Tires, and Axles PASS 
4.18 Holes, Clearance, and Accessibility of Mechanisms PASS 
5 Safety Labeling Requirements PASS 
6 Instructional Literature PASS 
7 Producer's Marking EXCLUDED 
 
**Visual Examination 
Note1: N/C : Not Conducted as per client’s request 
Remark : It is drawn to your attention that either a principal component of a toy or the package  

  of a toy shall be marked with the name and address of the producer or the distributor. 
N.B.:-Only applicable clauses were shown 
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Sample picture  

  
As received Opened view 

  
Opened view 

  
After assembly  
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After assembly Instruction  

  

 
Carton information  

 
**  End of Report  ** 


